
FPAFIX0069 - GT4000 RSM

With chains and roller bearing for SPOTME 

Avec chaînettes et monté sur roulement pour SPOTME

VALIDATION : 22/11/18

DN30750702

Robert Juliat S.A.S.  32, rue de Beaumont,  F 60530 Fresnoy-en-Thelle  -  phone : +33 (0)3 44 26 51 89 - fax : +33 (0)3 44 26 90 79 - info@robertjuliat.fr

T
E

C
H

N
IC

A
L

 F
IL

E
  /

 D
O

S
S

IE
R

 T
E

C
H

N
IQ

U
E



PUTTING THE LIGHTING UNIT
ONTO ITS STAND.

Using instructions.

A - Preparing the stand.
- Follow the instructions indicated on the stand sticker.
- Adjust equally the height of each leg   1  .
- The leg collar  10  must always be set into a leg extension holes,
never between two holes or higher than the last hole.
Never use the stand higher than the leg collar position.

B - Mounting the lighting unit with SpotMe*.
- Lighting unit that has 2 holes on its yoke   3  .
- Remove the knobs  6  .
- Place the yoke vertically towards the bottom   7  .
- Place the SpotMe* unit onto the support plate   8  . 
- Place the yoke onto the SpotMe* unit   9  .
- Remount the knobs   6  .
Note. This operation should be carried out with at least 2 people.

C - Collar and chain set   11  (on GT4000 / R & RSM).
Stretch out the chain by lowering the chains supports to the
same height on the legs   1  .
- Then, tighten strongly the wing nuts   2   .

D - Final check.
Carry out some movements with the lighting unit, to check that
all has been well tightened on the stand.

E - Recommendations.
CAUTION : Please read all instructions carefully before operating the 
appliance :
- Lighting unit is for stand use only, do not hang.
- Professional equipment: service by a qualified technician only.
- Do not move or carry the lighting unit, once mounted on the stand.
- Maximum balanced weight allowed = 130 Kg (286 pounds).

(*) Option accessory.

CAUTION : Please read all instructions carefully before operating the appliance.

Professional equipment: service by a qualified technician only.

Do not move or carry the lighting unit, once mounted on the stand.

- 2 -



MISE EN PLACE DU PROJECTEUR SUR SON 
TREPIED

Consignes d’utilisation.

A - Préparation du trépied.
- Agir selon indications notées sur le trépied.
- Régler les 3 jambes  1   à la même hauteur.
- La bague 10  doit toujours être positionnée de façon à ce que
l’ergot rentre dans un des trous de la rallonge.
- Ne pas utiliser le trépied plus haut que la dernière position de
bague possible.

B - Mise en place du projecteur.
- Projecteur dont la fourche comporte 2 trous de fixation  3  .
- Retirer les boutons   6  .
- Positionner la fourche verticalement vers le bas   7  .
- Positionner le serveur SpotMe* sur le platine support   8  .
- Positionner la fourche sur le serveur SpotMe*   9  .
- Remonter les boutons   6  .
N.B. Cette opération doit être effectuée par 2 personnes minimum.

C - Ensemble collier & chaine  11  (sur GT4000 / R & RSM).
- Tendre la chaîne en ramenant vers le bas les 3 bagues à la
même hauteur sur les 3 jambes   1  .
- Serrer fortement les vis papillon de ces 3 bagues   2  .

D - Contrôle.
Effectuer quelques mouvements avec le projecteur pour
contrôler que tous les serrages ont bien été effectués.

E - Recommandations.
ATTENTION : Avant l’utilisation de cet appareil, veuillez lire attentivement 
les consignes de prescriptions et de sécurité ci-après :
- Appareil à utiliser posé, ne pas suspendre.
- Matériel professionnel : intervention par technicien qualifié 		
   uniquement.
- Ne pas déplacer le pied avec le projecteur monté dessous.
- Charge maximum équilibrée : 130 Kgs (286 pounds).

(*) Accessoire en option.

ATTENTION : Avant l’utilisation de cet appareil, veuillez lire attentivement les consignes de prescriptions et de sécurité ci-après :

Matériel professionnel : intervention par technicien qualifié uniquement.

Ne pas déplacer le pied avec le projecteur monté dessus.

- 3 -



REF Part Number Designation En/FR QT

A FPAFIX0057 Complete leg with fixed conical ends/Jambe compléte avec embout conique 3

7 FPAFIX0056 Plastic Locking Ring/Bague d'Arret 3

17 DE40609300 Label RJ Leg/Etiquette Pied GT4000 3

18 DE40609200 Label Locking Leg/Etiquette serrage pied 3

B RPAFIX0062 GT4000 Leg axle assy/Ensemble axe de jambe complet 3

1 RPAFPD0033 Star legs holder/Etoile trepied (GT4000 RSM) 1

2 RPAFPD0032 Spindle D48/Pivot D48 (GT4000 RSM) 1

3 RPAFPD0016 Ring D50 Nylon/Bague nylon D50 1

4 RPAFPD0013 Support plate/Platine Support (GT4000) 1

5 RPAFPD0017 Ring D45 Teflon/Rondelle Teflon D45 1

6 PAFIX00006 Sensor pan tested/capteur pan controlé (Spotme) 1

8 DJ41146902 Sensor wedge/cale codeur (GT400 RSM) 1

9 DJ31146700 Removable pan cover/protection moteur amovible pan 1

10 DJ31146800 Fixed pan cover/rotection moteur fixe pan 1

11 DJ41146600 Pan pcb bottom plate/fond porte pcb pan 1

12 DU30222101 Stand off hex/colonette 6P MF M3 L8 2

13 DU30222155 Stand off hex SS/colonette 6P Inox  MF M3 25 2

14 DE41150501 Label Pan Spotme/Eiquette Pan Spotme 1

15 DE41150600 Label Front Support Plate/Etiquette Front Plateau (GT4000 RSM) 1

16 DE41126500 Label Spotme/Etiquette Spotme 1

19 CC41143901 Pan sensor board tested/Carte Pan Controlée (Spotme) 1

20 PO00000034 Releasable Handle /Poignée débrayable BL/N M10x30 1

21 BO02010001 Star grip knob/Volant à lobes BL/N M12 2

22 VI14020002 Locking Nyloc nut/Ecrou Nylstop M14 1

23 VI12013003 Stud /Goujon M12x130 2

24 VI08010009 Screw Hex Socket/Vis TCH M8X25 3

25 VI14030003 Washer/Rondelle BL/N M4/36 1

26 VI14030004 Washer/Rondelle Belleville M14X39 1

27 VI03020003 Locking Nyloc nut/Ecrou Nylstop M3 2

28 VI03030011 Toothed contact washer/Rondelle contact à picots D3 2

29 VI03010003 Screw pan head/vis TC PZ BL/N M3X6 2

30 VI03010004 Screw hex socket/Vis CHC BL/N M3X6 8

31 VI03010051 Screw hex socket/Vis CHC BL/N M3X12 4

32 VI03030004 Washer/Rondelle SS/Inox M3 2

C RPAFIX0065 Set of safety chains/ens C/GT4000 collier + chainettes 1

33 RPAFPD0018 Wing Nut/Bouton Safety Chains/Chaînes de sécurité GT4000 M6X40 3

34 RPAFPD0019 Wing Nut/Bouton Safety Chains/Chaînes de sécurité GT4000 F M6X40 3

35 RPAFPD0020 Spacer Delrin/Noix Delrin  Safety Chains/Chaînes de sécurité GT4000 3

D RPAFIX0053 Ball bearing complete assy/Roulement à billes kit  (GT4000) 1

Spare parts list / Nomenclature :

- 4 -

Robert Juliat reserves the right to change or alter any of the items detailed on this page, to increase or improve manufacturing techniques without prior notice.
Robert Juliat se réserve le droit de modifier sans préavis le contenu de ce document ou les caractéristiques de ses produits dans un souci permanent d'amélioration. 

Les renseignements mentionnés sur cette notice sont donnés à titre indicatif et ne sauraient présenter de caractère contractuel.

WARNING ! Always use the codes when ordering spare parts.  / ATTENTION !  Pour toute commande de pièces détachées, toujours préciser les codes. 




